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Severe symptoms? 

 
 

  

First Trimester 
 

• CBC  

• Ferritin (not routine; order based on risk* 
[see reverse], clinical judgment, or Hg < 110) 

• Hg electrophoresis (if indicated**) 

 Hg > 110 g/L 
+/- 

Ferritin > 30ug/L 

 
Normal 

 
 
 

 

Repeat CBC 
(+/- Ferritin) at  

24-28 weeks 

IV Iron Sucrose  
• or other suitable 

parenteral Iron 
product  

• Ferritin required; may 
also consider with 
symptomatic iron 
deficiency anemia 

Refer to MFM 
clinic OR 
Hematology OR 
Internal Medicine 
for further work 
up/ potential alpha 
thalassemia testing Repeat CBC in 4 - 6 weeks 

Assess PO compliance/dosing/response *** 

Adequate response:  
• Hg remains stable, 

> 100 g/L or rises 

Continue PO iron 
until 6 weeks 

postpartum check 

Inadequate response:  
• Hg continues to drop or 

is < 100 g/L 

IV Iron Sucrose 
or other suitable 

parenteral Iron product 
 

** Ethnicities at risk for Hemoglobinopathy: 
 
African 
Mediterranean 
Middle Eastern 
South East Asia 
South American 
South Asian (not Korean/Japanese) 
 

• Consider Hg Electrophoresis (if not previously 
done) 

 
 
 

***Considerations 
- Oral absorption is improved with: administration first thing in morning, 
every 2nd day, empty stomach, concurrent ascorbic acid administration, not 
concurrently with calcium, PPI or other acid reduction medications 

- Oral dosing can take at least 3 months to replenish iron stores 

- If severe iron deficiency or minimal response to oral iron (taken correctly) 
consider celiac disease screen 

- Oral iron may not be first choice for patients post-bariatic surgery 

 

Elemental Iron per formulation 
Drug  Tablet size  Elemental iron  

Ferrous gluconate  300mg  35mg  

Ferrous sulfate  300mg  
  

60mg  

Solution 
(30mg/mL)  

6mg/mL  

Drops 75mg/mL  15mg/mL  

Ferrous fumarate  300mg  100mg  

FeraMAX®   150mg capsule  150mg  

FeraMAX®  powder  Powder  60mg/teaspoon  

Proferrin®   398mg  11mg  

 

Hg > 110 g/L 
and 

Ferritin < 30ug/L 
 

Iron Deficient 

 
 
 

 

Hg < 110 g/L 
and 

Ferritin > 30 ug/L 
and 

Vitamin B12 > 175 
pmol/L 

 

Anemia not yet 
diagnosed 

 
 

PO iron 
• elemental iron 

(60 mg PO AM  
q 2 days) 

PO iron 
• elemental iron 

(100-200 mg PO 
AM q 2 days) 

Hg 80 - 110 g/L 
and 

Ferritin < 30ug/L 
 

Iron Deficiency Anemia 

 
 

 

Hg < 80 g/L 
and 

Ferritin < 30ug/L 
 

Severe Iron Deficiency 
Anemia 

 

Antenatal Anemia and Iron Deficiency Screening/Treatment Algorithm  

Adapted from the Alberta/Sask Blood Obstetric Anemia Screening and Treatment 
Algorithm, & IWK Obstetric Anemia and Iron Deficiency Screening/Treatment 
Algorithm (2021) 
 

 

Hg > 110 g/L 

 
No further 

testing 
 

 
 

 

Hg < 110 g/L 
Order Ferritin 

 
 
 

 

If vegetarian/vegan 
 

• add Vitamin B12 level 

• if deficient (< 175 pmol/L), 
start B12 1000 mcg po OD 
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Indications for Ordering Serum Ferritin 
Adapted from Alberta/Saskatchewan Blood Obstetric Anemia Screening and Treatment Algorithm,  

& IWK Obstetric Anemia and Iron Deficiency Screening/Treatment Algorithm 

 

 
Anemic pregnant persons where testing serum ferritin is necessary prior to iron 
supplementation: 

• Known haemoglobinopathy 

• Prior to parenteral (IV) iron replacement 
 
Non‐anemic pregnant persons with high risk of iron depletion for empirical iron treatment 
with/without serum ferritin testing: 

• Previous anaemia 

• Multiparity ≥P3  

• Twin or higher order multiple pregnancy  

• Interpregnancy interval <1 year  

• Those who have poor dietary habits (or who are experiencing food insecurity) 

• Those following a vegetarian/vegan diet 

• Age < 20 years 

• Recent history of clinically significant bleeding 
 
Non-anemic pregnant persons where serum ferritin may be necessary: 

• High risk of bleeding during pregnancy or at birth  

• Those declining blood products, such as Jehovah's Witnesses  

• Those for whom providing compatible blood is challenging 
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